
* Corresponding author.
† Co-first author with an equal contribution in this work.

1944-3994/1944-3986 © 2021 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2021.27315

228 (2021) 92–120
July

A systematic and critical review of two decades’ application of response surface 
methodology in biological wastewater treatment processes

Ebrahim Nazlabadi†, Elnaz Karamati Niaragh†, Mohammad Reza Alavi Moghaddam*
Civil and Environmental Engineering Department, Amirkabir University of Technology (Tehran Polytechnic), Hafez Ave.,  
Tehran 15875-4413, Iran, emails: alavim@yahoo.com (M.R.A. Moghaddam), ebrahim.nazlabadi@gmail.com (E. Nazlabadi),  
[...]
In the “informative” approach, distribution trends of the 
related papers by major biological processes, year of pub-
lication, journals, and correspondence authors’ country/
nationality were analyzed. The final 84 documents were 
carefully re-assessed to avoid the possible inaccuracies of 
Scopus’ analysis section. In the “critical” approach, as illus-
trated in Fig. 2, application of RSM and applied software 
for five major processes were analyzed according to the 
leading textbook of wastewater treatment [3]. In addition, 

 

Fig. 1. Searching methodology in the present study.



95E. Nazlabadi et al. / Desalination and Water Treatment 228 (2021) 92–120

in each paper, the applied parameters and the related 
responses of the models were classified, and finally, the 
most prominent evaluated parameters were found for each 
biological process.

3. Results and discussion

3.1. Distribution trends of results

In this study, distribution trends of the 84 selected 
papers were investigated according to three perspectives, 
including major biological processes, year of publication 
and journals, and correspondence authors’ country/nation-
ality, which are described as follows:

3.1.1. Classification by major biological processes

According to the aim of this study and due to the main 
biological processes for wastewater treatment (Table 1), 
every 84 papers were thoroughly reviewed to classify the 
applied biological processes (Fig. A1). The results showed 
that the most application of RSM in biological processes was 
in the aerobic (50% of 84 papers) and the combined aerobic/
anaerobic/anoxic processes (33% of 84 papers). In aerobic 
processes, the AS, MBBR, MBR, RBC, and TF were identified 
to be precisely analyzed in terms of RSM application.

3.1.2. Classification by year of publication and journals

Distribution of the 84 selected papers by year of pub-
lication, the related journals as well as their quartiles rank 
is presented in Fig. 3. As is shown in Fig. 3, the RSM appli-
cation in biological wastewater treatment has initiated 
since 2009 and has been significantly increased in the last 
two decades. The most published papers were in 2014 and 
2017 (35% of 84 papers). In the previous two decades, about 
47 journals contributed to publishing 84 papers, and the 
top five journals published papers are listed as follows:

•	 Desalination and Water Treatment: 13 papers,
•	 Bioresource Technology: 7 papers,
•	 Journal of Environmental Chemical Engineering: 4 papers,
•	 Journal of Environmental Management: 4 papers,
•	 Process Safety and Environmental Protection: 4 papers.

More than 70% of the journals are of Quartiles rank of Q1 
and Q2.

Classification by correspondence authors’ country: 
Distribution of the papers by the correspondence authors’ 
country is presented in Fig. 4. As is shown, the largest num-
ber of studies were conducted in Iran with 36 publications 
(about 43%); Furthermore, China, Malaysia, and India, 
altogether, published more than 30 papers in this field. As 
a result, the application of RSM in biological wastewater 
treatment processes has been mainly used by developing 
countries more than that of developed countries; it may be 
related to the limited funds allocated to scientific researches 
in the developing countries. In addition, the list of top uni-
versities/research centers and a number of their published 
papers is provided as below:

•	 Razi University, Iran (30 publications)
•	 Kermanshah University of Medical Sciences, Iran (12 

publications)
•	 Universiti Teknologi Malaysia, Malaysia (6 publications)
•	 Hamedan University of Medical Sciences (5 publications)
•	 Ryerson University, Canada; Hangzhou Normal 

University, China; Babol Noshirvani University of 
Technology, Iran; and Universiti Sains Malaysia, Malaysia 
(all with 4 publications)

3.2. Critical procedure of RSM application 
in biological treatment processes

In this section, the 84 classified papers have been pre-
cisely investigated according to the main biological pro-
cesses for wastewater treatment (Table 1). Hence, the selected 
papers classified in separate tables with emphasis on 
detailed information, including the following items:
•	 Year of publication
•	 RSM: including design method and software
•	 Treatment process: including the type of wastewater and 

method of treatment
•	 Model: including parameters and responses

3.2.1. Aerobic processes

An aerobic process occurs in the presence of free dis-
solved oxygen, which is conventionally applied in biological 

 

Fig. 2. Critical analysis procedure used in the present study.



E. Nazlabadi et al. / Desalination and Water Treatment 228 (2021) 92–12096

wastewater treatment [3]. As is shown in Table 3, all papers 
related to the aerobic process, including AS, MBBR, MBR, 
RBC, and TF with the application of RSM (42 out of 84 
papers), have been published between 2009 to 2019. Also, 
more than 85% of the papers (36 out of 42 papers) applied 
CCD of RSM, and more than 75% (33 out of 42 papers) used 
Design-Expert software for the design of their experiments. 
In case of the wastewater type, 42 studies used real wastewa-
ters including hospital [63,64], pulp and paper [65], munic-
ipal [18,66–69], dairy [2,70], industrial [71,72], leachate [73], 
textile dying [74–76], slaughterhouse [77], woodchips [78], 
and oil refinery [79] and the rest of the studies applied syn-
thetic wastewater [80–98].

According to Table 3, evaluation of effective parameters 
and their interactions through RSM are presented for aerobic 
processes. The main important parameters were initial pollut-
ant concentration, hydraulic retention time (HRT), biomass 
concentration, aeration rate, and solids retention time (SRT). 
Also, about 75% of the papers had more than one response. For 
more details, some of these papers were described as follows:

Khondabi et al. [79] applied the CCD method of RSM to 
evaluate the RBC process for the treatment of real oil refinery 
wastewater. Three independent variables with three levels, 
including temperature (35°C, 40°C, and 45°C), rotational 
speed (2, 8, and 14 rpm), and disc submergence (30%, 40%, 
and 50%) were investigated to find their effects on chemical 
oxygen demand (COD) and phenol removals. The optimum 

amount of removals achieved using RSM were 94.25% and 
81.09% for phenol and COD, respectively.

Karami et al. [63] used the RSM method for the AS pro-
cess so as to evaluate two independent parameters’ effect 
(biomass concentration and HRT) on COD removal efficiency, 
turbidity reduction and sludge volume index (SVI) for treat-
ing real hospital wastewater. The CCD method was applied 
to design the experiments with 3 levels for each independent 
factor, and the experiments were implemented in two lev-
els: with sonication and without sonication. In addition, the 
simultaneous optimum conditions to meet all the responses’ 
limitations	(COD	removal	>	90%,	effluent	turbidity	<	3	NTU,	
and	SVI	<	90	mL/g)	were	achieved	MLSS	=	7,000	mg/L	and	
HRT = 5 h with sonication.

Qaderi et al. [90] applied the RSM design for treating 
synthetic wastewater using the MBBR process and three 
independent variables, including retention time, influent 
total petroleum hydrocarbon (TPH), and media filling ratio, 
as well as interactions between variables, were evaluated on 
TPH removal efficiency. The highest removal efficiency 97% 
was obtained in retention time = 23 h, wastewater feed con-
centration = 164.78 m/L, and media filling ratio = 45%.

Shim et al. [92] implemented the BBD method of RSM 
in the MBR process to determine the detachment efficiency 
of bio-cakes for treating synthetic wastewater. For this pur-
pose, the influence of aeration rate, bead number, and bead 
diameter with three levels (high = +1, middle = 0, low = –1) 

Table 1
Main biological processes for wastewater treatment [3]

Type Suspended/attached Common name

Aerobic processes

Suspended growth

Activated sludge process (AS)
Aerated lagoons
Aerobic digestion
Membrane bioreactor (MBR)
Nitritation process

Attached growth

Biological aerated process
Moving bed bioreactor (MBBR)
Packed-bed reactors
Rotating biological contactors (RBC)
Trickling filters

Hybrid processes
Trickling filters/activated sludge
Integrated fixed film activated sludge (IFAS)

Anoxic processes
Suspended growth Suspended growth denitrification
Attached growth Attached growth denitrification filter

Anaerobic processes

Suspended growth
Anaerobic contact processes
Anaerobic digestion
Anammox process

Attached growth Anaerobic packed and fluidized bed
Sludge blanket Upflow anaerobic sludge blanket (UASB)
Hybrid Upflow sludge blanket/attached growth

Combined aerobic, anoxic, and 
anaerobic processes

Suspended growth Single or multi stage process, various proprietary processes

Hybrid
Single or multi stage suspended growth processes with fixed film 
media

Lagoon processes – –



97E. Nazlabadi et al. / Desalination and Water Treatment 228 (2021) 92–120

was investigated. The optimal conditions were also achieved 
using MINITAB optimizer with 0.057 m3/h, 140 beads, and 
3.8 mm for aeration rate, bead number, and bead diameter, 
respectively.

3.2.2. Anaerobic processes

An anaerobic process takes place in the absence of free 
dissolved oxygen which produces biomass, methane, and 
carbon dioxide gas as final products [3]. As is shown in 
Table 4, all papers related to anaerobic process including 
UASB, anaerobic contact processes, and anaerobic digestion 
with the application of RSM (8 out of 84 papers) were pub-
lished between 2010 to 2019. More than 60% of the papers 
applied CCD and Design-Expert software for the design of 
their experiments. Both real (pulp and paper industry [103], 
biodiesel [104], municipal [105], swine [105], and brewery 
[106]) and synthetic wastewater [21,107–109] were used in 
the 8 anaerobic processes. Amongst the 8 papers, two of them 
were described in the following paragraph to clarify more 
details about RSM application in an anaerobic process.

For instance, Najib et al. [21] evaluated the UASB to treat 
both real and synthetic wastewater; using the CCF method 
of RSM, the effect of independent parameters, including pH, 
initial SO4

2–, COD/SO4
2– ratio, and CODethanol/CODtotal ratio, 

have been investigated on sulfate removal efficiency. Also, 

the sulfate removal was achieved 97.87% at optimum con-
ditions of 7.19, 2,153.15 mg/L, 2.72, and 1 for pH, initial SO4

2–, 
COD/SO4

2– ratio, and CODethanol/CODtotal ratio, respectively.
Boonsawang et al. [104] employed BBD to evaluate the 

anaerobic contact process for treating biodiesel wastewater. 
Three independent variables with three levels, including pH, 
organic loading rate (OLR) (g COD/L d), and HRT (h) were 
investigated for two acidogenic and methanogenic reactors, 
separately. COD removal (%) and biogas production (L/d) 
were considered as the responses for the methanogenic 
reactor, and COD removal, long chain fatty acid (LCFA) 
consumption, and volatile fatty acid (VFA) production were 
three responses for the acidogenic reactor.

3.2.3. Anoxic processes

According to the results, only one study (out of 84 papers) 
implemented the RSM method in an anoxic process. Zhang 
et al. [20] applied the attached growth denitrification filter 
to treat real industrial wastewater. They investigated the 
HRT effects and influent (COD and NO3–N) concentrations 
on NO3 removal efficiency and improved the parameters’ 
conditions to predict the optimum responses. Also, to scru-
tinize the response surface model additional tests excluding 
axial, center, and factorial points were done in other two 
solid-phase denitrification biofilters in the same operating 

 

Fig. 3. Distribution of papers by year of publication, the related journals as well as their quartiles rank.



E. Nazlabadi et al. / Desalination and Water Treatment 228 (2021) 92–12098

Table 2
Various types of CCDs by two factors example [41,43]

Type of CCDs Abbreviation Description Pictorial representation

Circumscribed CCC
It is the original form of the CCD. The star points have same distance α 
from the center. For all factors, the star points create new extremes for 
the low and high settings. This design requires 5 levels for each factor.

Face-centered CCF
The star points are at the center of each face of the factorial space 
(α = ±1). This design requires 3 levels of each factor.

Inscribed CCI

If the factor settings have specified limits, the star points were designed 
using the factor settings and generates a factorial or fractional factorial 
design within those limits. (CCI design is a scaled down of CCC design 
with each factor level of the CCC design divided by α to produce the 
CCI design). This design requires 5 levels of each factor.

In some cases, the central composite rotational (CCR) is applied rather than CCC.
 

 

 

 

 

 

 

 

 

 

 

 

 

Fig. 4. Distribution of contribution in the 84 selected papers by the country of correspondence authors.



99E. Nazlabadi et al. / Desalination and Water Treatment 228 (2021) 92–120

Ta
bl

e 
3

A
pp

lic
at

io
n 

of
 R

SM
 in

 a
er

ob
ic

 p
ro

ce
ss

es

Ye
ar

RS
M

Bi
ol

og
ic

al
 tr

ea
tm

en
t p

ro
ce

ss
M

od
el

Re
fe

re
nc

es

D
es

ig
n 

m
et

ho
d

So
ftw

ar
e

W
as

te
w

at
er

 ty
pe

M
et

ho
d

Pa
ra

m
et

er
s

Re
sp

on
se

s

20
19

C
C

D

D
es

ig
n-

Ex
pe

rt
 

v7
.0

.0
W

oo
dc

hi
ps

 
w

as
te

w
at

er
A

S
In

iti
al

 C
O

D
 (m

g/
L)

C
O

D
 re

du
ct

io
n 

(%
)

[7
8]

C
yc

le
 ti

m
e 

(h
)

Tu
rb

id
ity

 re
m

ov
al

 (N
TU

)
Bi

om
as

s 
co

nc
en

tr
at

io
n 

(M
LS

S)
 (m

g/
L)

D
es

ig
n-

Ex
pe

rt
 

v1
1.

0.
0

Sy
nt

he
tic

 
w

as
te

w
at

er
M

BB
R

In
iti

al
 p

H
C

O
D

 re
m

ov
al

 (%
)

[9
3]

H
RT

 (d
ay

)
Ty

pe
 o

f c
ar

ri
er

D
es

ig
n-

Ex
pe

rt
 

v1
0.

0.
2.

0
Sy

nt
he

tic
 

w
as

te
w

at
er

M
BB

R

H
RT

 (h
)

TN
	re
m
ov
al
	e
ffi
ci
en
cy
	(%
)

[8
2]

N
O

3 r
ec

yc
le

 ra
tio

TP
	re
m
ov
al
	e
ffi
ci
en
cy
	(%
)

Vo
lu

m
et

ri
c 

O
LR

 (k
gC

O
D

/m
3  d

)
Su

rf
ac

e 
O

LR
 (g

 C
O

D
/m

2  d
)

Vo
lu

m
et

ri
c 

N
LR

 (k
g 

N
H

4+ –
N

/m
3  d

)
Su

rf
ac

e 
N

LR
 (g

 N
H

4+ –
N

/m
2  d

)

D
es

ig
n-

Ex
pe

rt
 

v7
.0

.0
O

il 
re

fin
er

y 
w

as
te

w
at

er
RB

C
Te

m
pe

ra
tu

re
 (°

C
)

Ph
en

ol
 re

m
ov

al
 (%

)
[7

9]
Ro

ta
tio

na
l s

pe
ed

 (r
pm

)
C

O
D

 re
m

ov
al

 (%
)

D
is

c 
su

bm
er

ge
nc

e 
(%

)
D

es
ig

n-
Ex

pe
rt

 
v8

.0
.0

Sy
nt

he
tic

 in
or

ga
ni

c 
w

as
te

w
at

er
TF

H
RT

 (d
ay

)
N

H
4+ –

N
 re

m
ov

al
 e

ffi
ci

en
cy

 (%
)

[9
4]

N
H

4+ –
N

 c
on

ce
nt

ra
tio

n 
(m

g/
L)

Re
m

ov
al

 ra
te

 (k
g 

N
H

4+ –
N

/m
3  d

)

D
es

ig
n-

Ex
pe

rt
 

v8
.0

.0
Sy

nt
he

tic
 in

or
ga

ni
c 

w
as

te
w

at
er

TF
H

RT
 (h

)
N

H
4+ –

N
 re

m
ov

al
 e

ffi
ci

en
cy

 (%
)

[8
4]

C
O

D
/N

 ra
tio

C
O

D
 re

m
ov

al
 (%

)
TN
	re
m
ov
al
	e
ffi
ci
en
cy
	(%
)

C
C

F
–

D
ai

ry
 w

as
te

w
at

er
A

S
H

RT
C

ar
bo

n 
re

m
ov

al
 (%

)
[7

0]
A

ir
 fl

ow
 ra

te
N

ut
ri

en
ts

 re
m

ov
al

 (%
)

20
18

C
C

D

D
es

ig
n-

Ex
pe

rt
 

v7
.0

.0
H

os
pi

ta
l 

w
as

te
w

at
er

A
S

Bi
om

as
s 

co
nc

en
tr

at
io

n 
(M

LS
S)

 (m
g/

L)
C

O
D

 re
m

ov
al

 (%
)

[6
3]

H
RT

 (h
)

Tu
rb

id
ity

 (N
TU

)
SV

I (
m

g/
L)

D
es

ig
n-

Ex
pe

rt
 

v7
Pu

lp
 a

nd
 p

ap
er

 
w

as
te

w
at

er
A

S
In

iti
al

 C
O

D
 (m

g/
L)

C
ol

or
 re

m
ov

al
 (%

)
[6

5]
C

yc
le

 ti
m

e 
(h

)
C

O
D

 re
du

ct
io

n 
(%

)
Bi

om
as

s 
co

nc
en

tr
at

io
n 

(M
LS

S)
 (m

g/
L)

SV
I

D
es

ig
n-

Ex
pe

rt
 

v1
0.

0.
6

Sy
nt

he
tic

 
w

as
te

w
at

er
M

BB
R

Re
te

nt
io

n 
tim

e 
(h

)
TP

H
 re

m
ov

al
 (%

)

[9
0]

In
flu

en
t t

ot
al

 p
et

ro
le

um
 h

yd
ro

ca
rb

on
 

(T
PH

) c
on

ce
nt

ra
tio

n 
(m

g/
L)

M